Draft Environmental Impact Statemer

Disposal and Reuse
Naval Weapons Industrial Reserve F
Calverton, New York

Department of the Navy
February 1997




Prepared for |

Départment of the Navy
Commander, Naval Air Systems Command

in accordance with
Chief of Naval Operations Instruction 5090.1B -

pursuant to

National Environmental
Policy Act Section 102(2)XC)

Draft E’nviro_nmenta‘l-' Impact Statement -

Disposal and Reuse
. of ?
Naval Weapons Industrial Reserve Plant
Calverton, New York - |

) February, 1997

- Please gontact the followmg person . -
mti}gomments ‘and ¢ i]déstlons

Kurt C. Frederick IR A
Phone; (610) 595-0728 - ' -
Fax: (610) 595-0778° " :
Northern Divisiorr -
NavaLfac:htxeg;
[...]
Site 3 There are two homes located on the east side of Wading River Road between
Grumman Boulevard and Route 25. These homes are adjacent to the Pine Barrens
Core Area. Manor Road is a two-lane road with one lane of traffic in each direction.
There is no shoulder or street parking. The microphone was located approximately
75 ft (22.7 m) from the centerline of the road.

Site 4 This receptor is adjacent to the entrance to Swan Lake Golf Course, across from the
entrance to the project site on Grumman Boulevard. There were no receptors on
Grumman Boulevard between the entrance and Wading River Manor Road.
Grumman Boulevard is one lane of traffic in each direction with no parking. The
microphone was located approximately 50 f (15 m) from the centerline of the road.

Site § Grumman Boulevard turns into River Road just east of the project property line.
There are a number of residential receptors on River Road. These receptors are
located between Edwards Avenue and the existing entrance onto the property. River
Road is a rural road with one lane of traffic in each direction. The microphone was
located at residential house #312, approximately 60 ft (18 m) from the center line on
the north side of the road.

Site 6 Edwards Avenue carries traffic from the Long Island Expressway to Route 25. This
is a two-lane road with one lane in each direction. There is no parking on the road.
The microphone was located at 460 Edwards Avenue between Route 25 and River
Road. The receptor is located on the east side of the street and is approximately 70
ft (21 m) from the center line of the road.

Measurements at each sampling location were made on the A-scale (dBA) for a sampling period of
30 minutes. A wind screen was used to minimize wind noise across the face of the microphone. The
data were digitally recorded by the noise analyzer and displayed at the end of the measurement
period.

3.6.4 Existing Noise Levels

The one-hour equivalent noise levels (one-hour L) measured at Sites 1 through 6 for weekday and
Saturday are presented in Tables 3.6-4 and 3.6-5. At all measurement locations, the predominant
source of noise is vehicular traffic. The measured noise levels are common for residential areas,
reflecting the level of vehicular traffic present. While not directly applicable, the USHUD, FHWA,

Affected Environment 3.6-6 Noise



1-9'c emnBiy

m- S elon ulowos Kispunog Anedold —
[ T B :
< 0004 0 0004 R
1904 U 8y8Ig
s T e /S
" 07%0% 0 000Y
—
s |
: .
S6Y 2
/I\\z
174
e
J tpaxs
A o
- (L] / e A
: m % \ﬁ
oa:,
e £
9 Iu Vi u S
00
= _.. D WO N
avou
\
VSe
4
k. 9
v /3

SUOTEO0"] SULIO)IUOIN SSTON







NWIRP Calverton

Table 3.6-4

Existing Sound Levels - Weekdays Sites 1 through 6

AM Peak (7 - 9 am) 66 | 68 | &3 | 62 | 63 | &7

Midday (10am - 2pm) e | es | o1 | 60 | 50 | s

PM Peak (5 - 7 pm) 68 | 66 | 64 | 61 | 61 | 68

Pre-Midnight (9pm-12 am) 60 | 61 | s9 | 57 | s6 | e1

24-Hour Ly, 64 | 64 | 60 | 60 | 59 | 65

Len 66 | 67 | 63 | 62 | 62 | 7
Table 3.6-5

Existing Sound Levels - Saturdays Sites 1 through 6

AM Peak (7 - 9 am) 64 64 62 61 61 66
Midday (10am - 2pm) 61 64 59 60 60 65
PM Peak (5 - 7 pm) 65 65 61 59 62 | 65
Pre-Midnight (9pm-12 am) 60 60 58 56 57 60
24-Hour L, 62 63 59 58 59 64
Len 65 66 63 62 63 66

Affected Environment 3.6-7 Noise



Disposal and Reuse

and Town of Riverhead noise criteria provide a useful yardstick by which to assess the existing noise
environment in the study area:

The USHUD criterion for residential land use is exceeded when the L, exceeds 65
dBA. Based on existing noise levels, the Ly, = 65 is exceeded at Sites 1, 2, and 6 for
both weekdays and Saturdays.

The FHWA criterion for Activity Category B land uses (residential, parkland,
hospitals, etc.) is 67 dBA. Existing noise levels exceed the FHWA criteria at Site 1
during the pm hour weekdays, Site 2 during the am hour weekdays, and Site 6 during
the pm hour weekdays. There are no exceedances on Saturdays. These sites are
adjacent to heavily-traveled streets that experience large traffic volumes. At the other
three sites, the existing noise levels do not exceed the FHWA criteria; however, the
measured ambient levels at all receptors reflect typical levels for suburban areas.

The Riverhead Town Code criteria for residential land use is exceeded when the L,
exceeds 65 dBA during daytime (7 am to 8 pm) and 50 dBA during nighttime (8 pm
to 7 am). Based on existing noise levels, the L, = 65 dBA is exceeded at Sites 1, 2,
and 6 during daytime hours for weekdays and Saturdays, and L,, = 50 dBA is
exceeded at all sites during nighttime hours for weekdays and Saturdays.

Affected Environment 3.6-8 Noise



NWIRP Calverton

3.7 Infrastructure

3.7.1 Water Supply
NWIRP Calverton

Groundwater serves as the source of drinking water for the population residing within a four-mi (six-
km) radius of the site (NUS, 1995). Private wells, wells at NWIRP Calverton (described below), at
Brookhaven National Lab, and two municipal water systems (Riverhead Water District [RWD] and
Suffolk County Water Authority [SCWAL]) supply the drinking water needs of the area.

Historically, all the potable and process water needs of NWIRP Calverton were supplied via three
wells located on site, near the central area within the fence (Figure 3.7-1, Infrastructure). Permitting
and use data on these wells is displayed in Table 3.7-1. A description of groundwater resources in
the NWIRP Calverton area is provided in Subchapter 3.10.

Table 3.7-1
Water Supply - NWIRP Calverton

Groundwater Well No. S-10639/No. 1 146 (45) At each well total pumpage cannot

Pumping Weli No. S-48605/No. 2 140 (43) exceed 1,000 gallons/minute (or
Weli No. S-35110/No. 3 147 (45) 1.44mgd). Total pumpage for
entire site cannot exceed 1.97mgd
or 720 mgy.

Source: HR&A, 1996; NUS Corporation, 1995.

The three on-site wells were completed in the upper glacial aquifer. Well No. 2 was removed from
service in December 1989 and Well No. 3 was removed from service in April 1991 because of volatile
organic contamination (US Navy, 1986 and Smith, 1991). Grumman added a carbon filtration unit
to treat all water prior to use. Because the three production wells were alternately run through the
treatment system, they are considered to be back in service and capable of providing water that meets
the federal MCLs for VOCs.All three wells are considered back in service and are capable of
providing water that meets the federal MCLs for VOCs.

Municipal Water Systems

The RWD and the SCWA are the two municipal water purveyors with wells located in a four-mi (six-
km) radius of NWIRP Calverton (NUS Corporation [NUS], 1995).

Affected Environment 3.7-1 Infrastructure



Disposal and Reuse

RWD services about 5,700 customers (22,500 residents) from nine groundwater wells. Two of the
nine wells are within a four-mi (six-km) radius of the site. These two wells were completed in the
deeper Magothy Formation at depths of 780 ft (238 m) and 490 ft (149 m). It has been estimated that
the portion of the population served from by RWD within the four-mi (6-km) radius is approximately
2,096 (Pendzick; 1991a; Riverhead Water District, 1990). RWD is presently expanding its service
territory immediately north of NWIRP Calverton, north of Middle Country Road (NYS Route 25).

From its seven groundwater wells, SCWA serves 5,243 customers (12,000 residents). Two of its
wells are located within a four-mi (six-km) radius of NWIRP Calverton; the apportioned population
served by SCWA within the four-mi (six-km) radius is estimated to be 2,763 residents (Andersen,
1991). These SCWA wells are located in the upper glacial aquifer at depths of 144 ft (44 m) and 146
ft (45 m). SCWA recently started .an expansion into existing development surrounding Lake
Panamoka, situated between one and two mi (two and three km) west of the site. SCWA also plans
to expand into the area north of Brookhaven National Lab, south of Middle Country Road (NYS
Route 25), and west of William Flo; 2 Parkway (NUS, 1995).

3.7.2 Sewage System
Storm Drainage

Stormwater runoff from NWIRP Calverton is collected by a gravity storm sewer system comprised
of reinforced concrete pipes with diameters ranging from 12 to 54 inches (in) (30 to 137 centimeters
[cm]). The overall system consists of ten individual subsystems; the most extensive subsystem
discharges the runoff into McKay Lake at the plant entrance near Swan Pond/Grumman Boulevard.
Runoff from the other subsystems is discharged through a series of on-site swales. The stormwater
drainage system was constructed in the 1950s and is approaching the end of its design life of 50 to
60 years (HR&A, 1996). Table 3.7-2 provides data on the existing stormwater permit for NWIRP
Calverton.

Sanitary Sewer

Sanitary sewage from on-site facilities is collected by the gravity sewage drainage system and
delivered to the on-site Calverton sewage treatment plant (STP) (Figure 3.7 -1). The sanitary sewer
system is made of asbestos cement gravity sewers with diameters ranging from six to ten in(15to
25 cm). The system was constructed in the 1950s. There are two sanitary sewage lift pumping
stations on the site.

Affected Environment 3.7-2 Infrastructure



L-,'¢ embiy

SIBI6 U B18IS

)
o
3
&

Buipiing Bupsix3

0 ooe
1664 U 8[80S

Aioed eimonnsenu

A

oi

A ewiee) ebemeg

.

uoleIsang [eauel3

L lIBM

ey weals A Ve
3 Z lom /s

£ IIMm \ﬁ

)

N Wi

aIMONISeIJuY







NWIRP Calverton

Table 3.7-2

Stormwater Discharges - NWIRP Calverton

Stormwater General Permit Aug.1, 1993/Aug.1, | Requirements for preparation of
Discharges (GP)-93-05 1988 stormwater pollution prevention pians,
monitoring, and reporting requirements

Source: HR&A, 1996; NUS Corporation, 1995.

The primary components of the STP include:

Collection system with lift stations;
Gravity interceptor;

Comminutor with bypass;

Influent pumping station flow equalization tank;
Aeration tank;

Two settling tanks;

Return sludge system,;

Chlorine contact tank;

Two aerated sludge holding tanks;
Control building; and

Retention pond (McKay Lake).

When NWIRP Calverton was fully operational, influent to the STP consisted of sanitary waste from
various buildings (including degreased liquid wastes from cafeterias), steam generation plant blow-
down, and the discharge from the industrial waste treatment facility (TWTF). The IWTF is a state-of-
the-art facility that contains five 6,000-gallon (22,710-liter) batch treatment tanks, holding tanks, and
equipment designed to handle waste associated with the chemical stripping of aircraft finishes in
preparation for painting. Constructed in 1970, the rated design capacity of the STP is 62,000 gallons
per day (gpd) (234,700 liters per day). It utilizes primary sedimentation and secondary activated-
sludge process with extended aeration as its treatment method. The treated and chlorinated effluent
from the sewage treatment plant is discharged into McKay Lake. Acting as a retention pond, McKay
Lake releases overflow along a natural water course, ultimately entering the Peconic River (US Navy,
1994). The primary and secondary sludge produced during treatment is collected into holding tanks
for thickening; the supernatant from the sludge tanks is returned to the treatment plant; the sludge
is transported to a local treatment plant for processing.

Affected Environment 3.7-3 Infrastructure



Disposal and Reuse

The STP discharge is regulated under the New York State Pollutant Discharge Elimination System
(NYSPDES), the state-wide program regulating all surface water discharges. Relevant permitting
data is presented in Table 3.7-3.

Table 3.7-3
SPDES Permits - NWIRP Calverton

State Poliutant | NYSPDES Feb. 1, 1995Feb. 1, | Qutfalls to McKay Lake

Discharge #025453 2000 001 - Process & Sanitary Wastewater
Elimination 002 - Non-Contact Cooling Water
System 003 - Non-Contact Cooling Water

Qutfalls to Groundwater
004 - Non-Contact Cooling Water

005 - Non-Contact Cooling Water
008 to 023 - Sanitary Wastewater
Surface discharge standards for BOD,
heavy metals, coliform, solids, volatile
organics; reporting requirements for
flow and total nitrogen.

Source: HR&A, 1996; NUS Corporation, 1995.

The STP was operated by an outside vendor. Historical monitoring data show two minor violations
of the SPDES permit that were of short duration. Presently, there are no major operational problems
at the treatment plant (HR&A, 1996).

3.7.3 Other Utility Systems

Electric

When NWIRP Calverton was operational, electrical service was provided by the Power Authority,
State of New York (PASNY); however, since being idled and because of the reduced demand and
personnel, power use fell below required contract levels. Presently, incoming electrical service is
provided by the Long Island Lighting Company (LILCO) via a 69 kilovolt (kV) switching station
located south of the site along Connecticut Avenue and the Long Island Railroad. The switching
station is supplied by overhead 69 kV transmission lines from Brookhaven and Riverhead. LILCO’s
switching station supplies power to the “Connecticut Avenue” substation of NWIRP Calverton
located adjacent to the LILCO station. The Connecticut Avenue Substation supplies 69 kV power
to the main 69 kV substation on site via a 69 kV overhead distribution line (Figure 3.7-1). The main

Affected Environment 3.74 Infrastructure



NWIRP Calverton

substation transforms the incoming 69 kV distribution line voltage to 13.8 kV voltage for use and
distribution on site (HR&A, 1996).

Primary electrical distribution is accomplished via 15 kV feeders from the main substation that feed
a set of locally mounted step-down transformers. The cables are installed in underground duct banks.
There is a limited number of overhead pole lines on site that are also used for primary distribution.
Secondary electrical distribution consists primarily of pad-mounted transformers located adjacent to
the respective buildings.

Some buildings are equipped with locally-mounted emergency generators that can provide limited
power in the event of a power failure.

Gas
NWIRP Calverton has no on-site natural gas piping. The use of a small diameter line to Bldg. 6 for
the kitchen was discontinued and the line shut off.

Steam Distribution

The main buildings of NWIRP Calverton are supplied by steam with condensate return from the
steam plant (Figure 3.7-1). The 24,000-sq-ft (2,230-sq-m) steam plant was constructed in 1953.
From 1954 to 1971 the facility used coal as a source of fuel; in 1972, the plant was modified to use
only #4 and #6 fuel oil (CF Braun, 1995) The steam plant is capable of providing heat to 90 per cent
of NWIRP facilities (Mastrogiocomo, 1995). Presently, the steam plant is undergoing a major boiler
replacement with an estimated completion date of mid-1997. The steam distribution system and the
condensate return system are underground direct piping.

Affected Environment 3.7-5 Infrastructure



Disposal and Reuse

Affected Environment

3.7-6

Infrastructure



NWIRP Calverton

3.8 Cultural Resources

The Navy performed an intensive level historic resources survey and a Phase IA archaeological survey
(TAMS Consultants, 1996) in compliance with Sections 106 and 110 of the National Historic
Preservation Act (NHPA) of 1966, as amended, Executive Order 11593, Profection and
Enhancement of the Cultural Environment, OPNAVINST 5090.1B, Environmental and Natural
Resources Program Marual, and NEPA. These laws and regulations require that cultural resources
meeting the eligibility criteria of the National Register of Historic places be identified and evaluated.
Therefore, the objectives of the intensive level historic resources survey were to establish the historic
context of NWIRP Calverton and to evaluate each building and structure with respect to National
Register criteria. The objectives of the Phase IA archaeological survey were to determine the
presence or absence of intact archaeological resources-and to develop appropriate recommendations -
for future studies, if necessary.

3.8.1 Overview of Prehistoric and Historic Periods